Desalination as a Source of
Fresh Water

Desalination 101

Professor Tzahi Y. Cath
Colorado School of Mines
Department of Civil and Environmental Engineering
Advanced Water Technology Center (AQWATEC)




Presentation Overview

Source water requiring desalination

Properties of water and their impact on desalination
Desalination technologies

Water recovery and cost of desalination

Issues associated with desalination
® Pre-treatment of source water

® Energy demand and energy recovery
® Concentrate management

Future technologies




Desalination of Impaired Water

¢ Common water sources requiring desalination
® Seawater
® Brackish groundwater
® |ndustrial water (high purity)
® Domestic and industrial wastewater for advanced reuse
® Surface water containing specific dissolved solids

® Constituents requiring removal by desalination

® Dissolved solids, simple salts/ions, heavy metals, nutrients,
hardness, organic contaminant of emerging concern, etc.




Colligative Properties of
lonic Solutions

® Properties of solution that depend on the number of solute
molecules present, but not on the nature of the solute

® Osmotic pressure, vapor pressure, freezing point
depression, and boiling point elevation are examples of

colligative properties

® Osmotic pressure and vapor pressure are two properties of
solution that play a major role in desalination




Vapor Pressure of Water

050 T/ ® Increases with
£ P : .
5 045 1 -A-150,000 mg/L /f\ Increasing
S 040 | =e=300,000 mg/L
£ 91 500000 mgiL // temperature
= 035
- -
> 030 ® Minimally |
% decreases with
@ 0.25 _ _
SR Increasing
5 concentration
o 0.15
>
@ 0.10
E 0.05




Single-effect Evaporator

Vapor

B Cooling
Steam Il Water

Distillate

~—Feed

Condensate » Brine




Multiple-effect Evaporator (MED)

Seawater
discharge

A

i - _— #Air extraction
| T=60%C at | - L. Seawater

Steam from
boiler or turbine

Brine

Condensate

return _
Distillate


mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com

Multistage Flash Evaporation (MSF)

Steam

Air extraction

T=90°C T=65°C T=40°C

-Seawater
T=30°C

Recirculation
of heated
seawater

Brine

Distilled water


mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com

Vapour Compression Brine

Concentrator

Centrifugal
Compressor

Preheated
Feedwater

Steam

~1 ] __ Bailing

Feedwater
Heat Exchanger

Feedwater

Chamber

Heat
Exchanger

Heat
Element

Distillate



mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com

Membrane Separation

o§:?

Feed 0

Membrane




Membrane Separation

Membrane




Osmotic Pressure of Solution

® [ncreases with increasing solute concentration
® Increases with increasing temperature

Brine . <ammif=Say

Osmosis



Osmotic Pressure of Solution

® Increases with increasing solute concentration
® Increases with increasing temperature

Brine L Feed

Osmosis



Overcoming Osmotic Pressure

Seawater Deionized
35 g/L TDS water



Overcoming Osmotic Pressure

Seawater Deionized
35 g/L TDS water



Domains of Filtration

Micrometers
(Log Scale)

Angstrom Units
(Log Scale)

o o

Gl

10007 10,000 20,000 100,000

 Aqueous Salt ;

1 Carbon Black ¢l Pamt Pagmem

, Endotoxin/Pyrogen - _.‘T° 'f“' B 3k BeachSand
Relative \Metallon, | Synth.Dye, s  Virus Ji_ Bacteria S Mist
Size of 1 Tobacco Smoke Tt
Common Gelatin } i
Materials  Sugar 1 Colloidal Silica 1 | 1 Cellyfy : Granular
- ! i = Activated
Atomic Radius 1 Albumin Protein | f’ AC Fme Test Dust Carbon
1 Latex/Emulsion '
i Milled Flour
PROCESS
FOR
SEPARATION

“Note: 1 Micron (1% 10° Meters) = 4x 108 Inches (0.00004 Inches)

1 Angstrom Unit = 107° Meters = 10" Micrometers (Microns)

T




Ranges of Pressure and Flux

Pressure Water Flux
Process

gal/fté/day L/m2/hr
PSI GE
-- (GFD) (LMH)
Nanofiltration 100 — 400 700 — 2800 15 - 30 20 - 50
Reverse Osmosis 200 - 1000 1400 — 7000 15 - 30 20 -50

GFD =LMH x 1.7



Electrochemistry

Cathode (-)




Principles of Electrodialysis
A"

Cathode (-) (+) Anode




Principles of Electrodialysis

Cathode (-)




Principles of Electrodialysis
A"




Desalination Technologies

NN
oSN

~ : Crystallizer Thermal
' 30 = e * High recovery
= Membrane + Energyto bc|>il water
* Limited Recover * Exotic metals
E . y Concentrators
- * High Pressure
tzfa 20, Simple/modular i
Q |
c |
= |
& 10 |
O ) N |
Q High Efficiency RO
Q
%)

I
Sea Water RO :
I

1% 2% 3% 4% 5% 10% 25% 50% 75%

)




Contracted Capacity by Technology

50.0 million m3/d
Global contracted
capacity
(2004-2014)

. Multi-effect distillation: 8.0%

. Multi-stage flash: 11.1%

| Reverse osmosis: 73.7%
. Nanofiltration: 4.7%
. ED-EDI: 1.6%

. Other: 0.9%



mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com

Water Recovery In
RO/NF Systems

® Assuming each membrane (or each stage) operates at 20%
recovery

80 gal 64 gal

100 gal #E_.E—»E 51.2 gal

20 gal 16 gal 12.8 gal

® Total permeate from all membranes (stages) = 48.8 gal

48.8 gal

Overall Recovery =1 00( ] =48.8%

00 gal




Overcoming Osmotic Pressure

Seawater Deionized
35 g/L TDS water




Overcoming Osmotic Pressure

Rule of thumb: 1 g/L salt = 10 psi of osmotic pressure

Seawater Deionized
35 g/L TDS water



Overcoming Osmotic Pressure

Rule of thumb: 1 g/L salt = 10 psi of osmotic pressure

Seawater Deionized
35 g/L TDS water

50% water
h recovery

Conc. Seawater Deionized

70 1 TDS water




Overcoming Osmotic Pressure

Rule of thumb: 1 g/L salt = 10 psi of osmotic pressure

Seawater Deionized
35 g/L TDS water

50% water
h recovery

Conc. Seawater Deionized

70 1 TDS water




" Relative Operating Cost of Treatment

Water Recovery and
Assoclated Costs

Relative Brine Disposal Cost

Recovery (%)



Water Recovery and
Assoclated Costs

High

Zero Liguid Discharge (ZLD)
& Near-ZLD

Relative Brine Disposal Cost

" Relative Operating Cost of Treatment

Recovery (%)



Water Recovery and
Assoclated Costs

Moderdue

Emerging
Technologles

Moderate - Hign

Relative Brine Disposal Cost

Relative Operating Cost of Treatment

'~/

Recovery (%)



Relative Desalination Costs

Capital Cost | O&M Cost el
apital Cos
Process $/kgal
$/GPD /kgal
$kg ($/m3)
: : 0.60 - 1.00
Nanofiltration 1.00-1.30 0.40 -0.70
(0.16 — 0.26)
i 1.50 — 3.00
Brackisnwater ;55 555  0.80-150
Reverse Osmosis (0.40 — 0.80)
Seawater Reverse 2.50—-7.00
: 3.50 -5.00 2.00 -4.00
Osmosis (0.66 — 1.85)

GPD - gallon/day
kgal — 1,000 gallon

Courtesy of Tom Pankratz, tp@aglobalwaterintel.com



mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com

Seawater Reverse Osmosis
Desalination Plants

1.45
1.19 1.13
1.04 —_—
- 0.93
0.7 U 0.66 - B
I i 052 0.57 - 057 I 0.59 0.54

Bahamas Dhekelia Larnaca Taweelah Trinidad Ashkelon Tuas Tampa  Skikda Hadera Cap Dijnet Chennai Shuwelhat AdDur  Tenes Soreq
Bay

Water Price ($/m?3)

Cost difference:

* Energy cost

« Concentrate management

Project cost (engineering, permitting, etc.)
~+ Tax credits and other financial costs/incentives




Pre-treatment

Removal of:
Suspended solids or emulsions
Microorganisms

Organic matter

Specific ions (iron, calcium, magnesium, silica, etc.)




Pre-treatment and Desalination
for Potable Reuse

REVERSE RAW WATER
MICROFILTRATION OSMOSIS UVAOP  RESERVOIR FOR
MONOCHLORAMINE DRINKING WTP
Secondary
ANTISCALANT Cgﬁcl VE AND
BW Waste to v Cc02
WWTP Influent
Discharge v SALT DISPOSAL
TO LANDFILL
\4
M or OCEAN/SEWER r MECHANICAL EVAPORATION
DISPOSAL (BRINE CONCENTRATOR +

EVAPORATION PONDS BRINE CRYSTALLIZER)




Energy Recovery

I '



Pressure Exchangers
ERI (Energy Recovery Inc.)

MEMBRANES

: -
4 : |
tq__—
; [E——— ]
. o .
. ‘I — ' '
Q_~ — - —

PX DEVICE/ARRAY




Pressure Exchangers
DWEER (Dual Work Exchange Energy Recovery)

Check
value

LinX I Pressure vessels
\'a1 L LRGTOCE

| 1 1 i




Clark Pump

Membrane

Reversing

1 Valve Iﬁ’

Pressurizir‘lg E Driving Faad

. WatEr

||' -ﬂ —?—"I ol

Brine




Feedwater
enters the
system.

Desalitech CCD

(Closed Circuit Desalination)

A high-pressure pump pushes
feedwater against the
membranes.

opens at peak
recovery, letting
fully concentrated
brine out of the
system, then closes

when recirculation
resumes.

The brine flush valve

The membranes allow water
to pass through but hold
back dissolved salts and
contaminants.

Concentrate is
recirculated to the
membranes with a
pump.
Concentration
increases with
each recirculation.

Purified water flows
through the
membranes
continuously.




Osmotic Power Energy Recovery:
Pressure Retarded Osmosrs

::‘f. Brar:krsh water

PRESSURE u':
EXCHANGER :

From: R. J. Aaberg, Osmotic power - A new and powerful renewable energy source, ReFocus, 4 (2003) 48-50



Concentrate Management

® Coastal
® (QOcean outfall
® |nland
® Surface discharge (bad!)
Sewer disposal (not good!)
Deep well injection
Land application/dust control
Zero liquid discharge (ZLD) (crystallization, expensive...)
Pipeline to ocean (not common)




Future Technologies (?)

| -



Other Desalination Technologies:
Membrane Distillation

®* Heated aqueous feed solution is
brought into contact with the feed side
of a hydrophobic, microporous
membrane

® Colder water or gas is in contact with
the distillate side of the membrane

® Vapors diffuse through the pores and

S I\~ NS -
¢ - ] : e o Y
» L W .<‘\
K . [ | I s
)/ . -V M
| i |
i1 B LRl i
(4 » A 3
r g K]
{ ( 7]
.." ¥ h ’\:/
* Il & e
- L - - LY
B — > Fed
2 vy s ¢ 5 &)
B v 480 /8
e o DA
o RO )
- ~
o e , : N
. - ! [ W
} .

et fom: it tchnoogynel condense in the colder stream




Other Desalination Technologies:
Humidification-Dehumidification

Carrier Gas
humidified

VAT, " WAVE ¥ ¥,
Packed Bed [t ¥t
TATAVATATATATATA'
AN, Dehurmidi
A fl
EANANAAA enumiairer
e /
' /4
P AR
ITANYIY o

Humidifier

Brine, m Pure Water, Seawater in,
h rh I'i’lmn'i.l-ra

pw


mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com
mailto:tp@globalwaterintel.com

Other Desalination Technologies:
“water chip”




In summary...

Desalination is used for salt removal, but also for purification
of water and removal of other contaminants

Development of new membranes focuses on increasing
water flux, increasing solute rejection, and increasing
chemical resistance of membranes

Reverse osmosis is a core process to enable potable water
reuse

Desalination (especially reverse osmosis) is affordable and
provides a reliable source of potable water; and efficient
energy recovery makes it possible

Brlne management is a prevailing problem, espeC|aIIy at
' taIIatlons and |t drives developm




Thank you

s s e s s s s P s s P s P P P e P Pt P Pt P P Pt P Pt Pt P Pt P Pt Pt Pt P Pt Pt Pt Pt P P Pt Pt Pt Pt P Pt Pt Pt Pt

Tzahi Cath, Ph.D.

Ben L. Fryrear Professor and AQWATEC Director
COLORADO SCHOOL OF MINES

Department of Civil and Environmental Engineering

1500 lllinois St., Golden, Colorado 80401-1887
Office: 303.273.3402

ath URL: http://inside.mines.edu/~tcath/

EC URL: http://aqwatec.mines.edu/
L: http://urbanwatererc.org/



http://inside.mines.edu/~tcath/
http://inside.mines.edu/~tcath/
http://aqwatec.mines.edu/
http://aqwatec.mines.edu/
http://urbanwatererc.org/
http://urbanwatererc.org/
http://cee.mines.edu/
http://cee.mines.edu/

